I O S

CONTENT

CRPEIR B ATPTHORE . mum o SR A B R S R S T PR
el T T L —
TR BRRaust PP .o oo sumnisunsy v b m s sus e e o v G S v
T TR AH LK B K Throttle Control MEChANISIN .........oveuniiieeinteit et et eee e et e e e e e e e s eeennaes
e Al I T I
DI FRaE .....ccnmremmssmammersssasrnanm s g s A R e i A A s e A AR
AU IR AN A (B ) Front Driving ( Middle ) ..o e
ZEE S S (304.31.014A) Differential (304.31.014A ) oottt
AT IX S HF Sk (254D.31.022#44) Front Drive Axle (254D.31.022 Assembly) ..........cccooiveieviennnen.
AT SR SR (ACi1iidl ) Front Drive Axle (Left Side-Slowdown)..........oo.oviiniiiiiiiiiieiieeeeenn.
AT X Zh BT S (A7i4983% ) Front Drive Axle (Right Side-Slowdown) ............ocooiiiiiiiiiiiiiiieiiiane
& 5hEI S Transmission SRAft ... et
F A A (254D.36.011) Universal JOINt .........coooouiiereeriiiieeeiieaee e e ee e eeeee
ARTEBT BB GEArBOX (A) oot e
AF TR S GEArDOX (B) oot oot e e
)20 B8 BB SYNCRIOMIZET ...oiiiiiitt e e e
AT AU B Planet MEChANISIN ......... oo ittt et e e
J PR REAI AXIE (A) woeeeeee et e e e e
T FE R REAT AXIE (B) ottt
FETHR B DIFFErential LLOCK ... ove et eee e e e e e
FE AL AN S FIanl TRANMISSION  ...ooetee et oo oot e e et e et e s
W 7] RG0 R Full Hydraulic Power Steering Gear. ............u.u.eieieeiieiuiiiiienieeseseeeaieeeaaiinnnes
EHTIMMIS R PRO om0
AP THEE B IR TURBBIEE GREE 11 oo ss s o s o i o G L B SR SR SR B
IRV ER DSk BIAKE vy sicnimsvveswossismesis o s s s e ey s s SV a5 s it R
FIZh R IH K U Brake Control MechaniSm «.:..........iiiiviveismissmmiumsiominiosassssiassianssieisionsns



PEMEREIR SOE  /oosiso i T R T R A A e S er Samm e maane 73

VETE I BR SURBRRIE v s s s e o e T i Ak s b bk e 75
Pr& XL 2B Folding Safety Frame ... 77
PR B Hood and PANEL ...........oooiiii i 79
LT RGEE AL Electrical SYSIeM .......oo.utiiiiieeeii e e e e e 82
TEFEIE TOOIDOX ...t 85
BRI S Fuel TANK .......ooooiii e 87
Hu B P PEAR S X Foot Rest And Mud Shields ...........o..ooooiieiiiii e 89
WA 73 C 28 5 B Hydraulic Ol DIStrODULOT ... ...ooeieeeee oot 92
FEINAZG | AT B Swing Drawbar FIame ... e 95
PETFAE R A Hydraulic POWEr Lift .......oooniee i 97
AR HEREE D Suspension MeChaniSm ....... ... e 101
M. B, S Oil Pump, Filter, Pipe and Fittings .................oovuviviieeiieeeeeeeieeineniann, 104
G TS Frant Balance WeIGNT ........o..oioe oo 107
WRER CLYAR) Front Whee) (IBstrial THE) cuuw:mmmmommmaimons s s st 109
DENEI L TERCIE EIRIRIE NNTIREOE . s e N O S raat 111
ERBNIC TR DRIVEWREEE oo onvnssssusonss s sn simsmsms s S T e i e e S S S S s s s 113

B (TAMRR) Rear Wheel (Industritl THIEY .o simiaiis s sessloi iaisie 115



BB K Air Filter

/

(/*\\

i

1

\



T YEAE S Air Filter (Dry Type)

J¥ %5 Ser. No.| {5 Part No. & standard code 405 K R Name & Specifications ¥(& Quantity] #&VE Remarks
1 200.00.101 7% U 2 SR E AR Clamping piece, bracket 1
2 GB5783-86 PR M8 X 25 Hex. head bolt M8x25 1
3 GB93-87 #HAE 8 Spring lock washer 8 1
4 GB6170-86 L N3 Paper gasket ]
5 254G2.10.011 TEREE SN Air filter bracket 1
6 200. 00. 013-1 RISV 2 Air filter 1
7 200.00.014 il Clip 2
8 250D.10.102 A Air rubber pipe 1







HES SR Radiator

£ Ser. No.| {85 Part No. & standard code| 44 % K2 i i Name & Specifications ¥ Quantity] #J/E Remarks
1 200.13.304-1 IR VN Upper water hose 1
2 JB8870-1999 gEHE (35-51) Clip (35-51) 4
3 254G2.13.013 K FE A B Radiator 1
4 o &8 Net 1
5 254G2.13.014 SCRBRR G Crosspiece 1
6 GB97.1-85 Plain washer 8 6
7 GB93-87 Spring lock washer 8 6
8 GB6170-86 i85 M8 Hex. nut M8 4
9 JB8870-1999 kHE (10-16) Clip (10-16) 2
10 254G2.13.013 fll K46 compensate tank 1
11 GB5783-86 B M8 X 20 Hex. head bolt M8x20 6
12 254G2.13.012 [ 5 AR B 1 Bracket 1
13 GB6170-86 i EF M6 Hex. nut M6 1
14 GB93-87 i 6 Spring lock washer 6 1
15 GB97.1-85 HIE 6 Plain washer 6 |
16 200.00.302-1 FHiKEE Lower water hose 1
17 GB6170-86 %5 M10 Hex. nut M10 2
18 GB93-87 2@ 10 Spring lock washer 10 2
19 GB97.1-85 #M 10 Plain washer 10 2
20 200.00.303 AKFE S AT securing rod, radiator 1
21 GB5783-86 R M6 X 20 Hex. head bolt M6x20 1




HRE Sk
Exhaust Pipe

(
2)& 46 (4) . 0



HSH S Exhaust pipe

¥ Ser. No.| f£5 Part No. & Standard Cord 2R A Name & Specifications ¥ & Quantity] #%7¥ Remarks
1 200.00.021A-1 HTEHA S Exhaust pipe (Silencer) 1
2 GB93-87 #HE 8 Spring lock washer 8 8
3 GB6170-86 R M8 Hex. nut M8 4
4 300.22.101 AR EaRR Paper gasket 2
5 200.00.201-B A Exhaust bent pipe 1
6 GB5783-86 1B M8x25 Hex. head bolt M8x25 4




TN A Bk Throttle Control Mechanism

) (5)\ /(2) . 31 g1 -
\ 30
(2)
7 /\ \ (9) (9)
(8}/17 (16) 16 15 o 3t
& —




WA P S Throttle Control Mechanism

£ % Ser.No.| f£ % Part No.& Standand Cord 0 s I Name & Specifications 3 Quantity| #&iF Remarks
I 254G2.20.012 i TEAS F 5854 Throttle Pull-rod 1
2 GB97.1-85 P 6 Plain washer 6-140HV 10
3 200.20.134 WA Rocker arm 1
4 254G2.20.028 B b 15 A Pedal axes weldment 1
5 GB91-86 F2x16 Split pin 2x16 7
6 200.20.012 FEAHAT AR B Pull-rod 1
7 GB5782-86 BEAEM6%30 Hex. head bolt M6x30 2
8 GB93-87 #.El6 Spring lock washer 6 2
9 GB6170-86 B8 BEM6 Hex. Nut M6 5
10 GB6170-86 BEEE MR Hex. nut M8 1
I GB5782-86 BRFEM6%65 Hex. Head bolt M6x65 1
B 254G2.20.021 W FLFT IR Pull-rod 1
13 254G2.20.111 ki T-MH Decompressor handle 1
14 GB97.1-85 P 10 Plain washer 10-140HV 4
15 254G2.20.110 2R S % Plastic handle 1
16 GB91-86 2. 5X 20 Split pin 2.5%20 4
17 GB97.1-85 #1810 Spring lock washer 10 2
18 200.20.013 TN KA 5 A Pedal weldment 1
19 GB5783-86 PEFEM8 =30 Hex. head bolt M8x30 1
20 200.20.023 BHEBE S Gernel-board weldment 1
21 GB93-87 88 Spring lock washer 8 2
22 GB97.1-85 Hlg 5 Plain washer 5-140HV 1
23 GB93-87 H]E8 Spring lock washer 8 2
24 300.20A.110 ¥ 3k Collet 1
25 GB5783-86 PEFEM8%35 Hex. head bolt M8x35 ]
26 254G2.20.020 Fuhl 1B 14 Pull-thread, hand throttle 1




M TERH N SR Throttle Control Mechanism

F¥ 5 Ser.No.| % Part No.& Standand Cord 0K M A Name & Specifications ¥ Quantity| #%7F Remarks
27 300.20.111 JRE )y Friction disc 2
28 254G2.20.026 BT SR G Braccket, joy stick 1
29 254.G2.20.025 HE/RGT Steering sleeve 1
30 254G2.20.116 KT Joy stick I
31 300.20A.015 FHEAT 2K Hand lever 1
32 GB923-88 BEEMI10 Hex. Head bolt M10 1
33 300A.20.117 18 1 Pl Rubber band 1
34 254G2.20.115 iR Pull plate 1
35 254G2.20.117 1] 5 $ Plate of fixed clip 1
36 GB97.1-85 P 5 Plain washer 5-140HV 1
37 300.20.101 PN Big washer 2
38 300.20A.105 1% JE Disc spring I
39 GB95-85 P10 Spring lock washer 10 1
40 GB6181-86 BEEE M10 Hex. nut M10 4
11 GB91-86 4 2.5%28 Split pin 2.5%28 1




B Eas M Clutch

34)

5

[ “9( L

4893 X Flc

3 i
3V [ P10
S (31 133) 39 34 33 (3) 32 31/ 530

—-10-




BEaam B Clutch
J¥ 5 Ser. No. [fX5 Part No.& Standard Cord| 44K A HA% Name & Specifications & Quantity |77 Remarks
I 300.21.013-2 BE et YUk 95857 Driven plate, main clutch I
2 280.21.102 EHEREA Pressure plate, main clutch 1
3 GB6171-86 8B M10x1 Fine thread hex. nut M10x1 6
4 GB5781-86 BEAE M10x1x25 Hex. head bolt M10x1x25 3
5 280.21.103-1 IR Disc spring 2
6 280.21.104 B A A Fixed pressure plate, clutch 1
7 300.21B.012-2 PTO A8 ML S Driven plate, PTO clutch 1
8 280.21.105 Bl BEREA Pressure plate sub-clufch 1
9 280.21.106 Eeg 5 Clutch cover 1
10 GB93-87 #EE 10 Spring lock washer 10 26
11 GB5783-86 14 M10x45 Hex. head bolt M10x45 6
12 4y B 4h K 688713 Release bearing 688713 1
13 280.21.114 o A A R Release bearing seat 1
14 280.21.110 43 15 Yl 7 [R5 B Return spring,release bearing 2
15 300.37.180 BLEHE Protecting plug, screw hole 10
16 GB65-85 B2%] M6x16 Srew M6x%16 1
17 GB93-87 #pE 6 Spring lock washer 6 1
18 300.37.131-1 e Cover, inspetion opening 1
19 GB5783-86 IEF: M12x35 Hex. head bolt M12x35 12
20 GB93-87 A 12 Spring lock washer 12 12
21 GB119-86 4 B10x22 Parallel pin B10x22 4
22 GB5783-86 12 M10x40 Hex. head bolt M10x40 6
23 GB5782-86 18 M10x115 Hex. head bolt M10x115 2
24 GB5782-86 A M10x125 Hex. head bolt M10x125 4
25 280.21.116-1 B A B Sleeve, clutch shaft 2

-11-



EE®/ER  Clutch
gk
J¥5 Ser. No.[{8%5 Part No.& Standard Cord| % #% M2 3Lk Name & Specifications ¥ & Quantity | %] Remarks
26 254G2.21.101 2 O A LAk Clutch case I
27 254G2.21.102 PERE Pedal Cover |
28 280.21.015-1 BB AE S Clutch pedal 1
29 300.21A.147-2 Fir ¥ Extension spring 1
30 GB5783-86 B2 FE M10%25 Hex. head bolt M10x25 4
31 254G2.21.016 SRS Support Frame I
32 300.21A.148 P X3k Rod clevis 2
33 GB91-86 i 3x25 Split pin 3x25 3
34 GB97.1-85 HE 10 Plain washer 10 16
35 254G2.21.018 RN Rocker 1
36 GB879-86 4 8x40 Slotted spring pin 8x40 1
37 GB879-86 4 5x40 Slotted spring pin 5x40 I
38 300.21C.131 A R TIAR Board for safety switch I
39 GB93-87 HPE 6 Spring lock washer 6 5
40 GB5783-86 B FE M6x12 Hex. head bolt M6x12 I
41 280.21.122 LRI RICH Safety switch bracket 1
42 300.21C.133 i 4 g A2 Adjusting bolt I
43 GB6170-86 B LE M6 Hex. nut M6 I
44 280.21.111 Atk X Release fork 1
45 254G2.21.014 o B S Release shaft, clutch 1
46 254G2.21.106 X Rod clevis 2
47 254G2.21.103 Pkt Rod 1
48 GB882-86 Hi%h B10x30 Clevis pin with head B10x30 I
49 254G2.21.015 TR A RCaER s Short rod |
50 280.21.108 R R e Adjusting bolt 3

-



%gﬁlgﬁﬁ Clutch
J¥5 Ser. No. |{8%5 Part No.& Standard Cord| % FK A A% Name & Specifications ¥ Quantity |71 Remarks
51 280.21.107 43 AT AT [R5 5 Return spring , release lever 3
52 254G2.40.128 Y2 QR SRS Lining of Patrol I
53 254G2.21.105 W Support Board 1
54 GB6170-86 $8LE M12 Hex. nut M12 1
55 GB6173-86 #% £ M10x1 Fine thread hex. nut M10x1 6
56 280.21.113-1 4 KL Release lever 3
57 280.21.109-1 Hi4h Pin shaft 3
58 300.21B.132 AR Adjusting shim 2
59 300.37.154 [ 14 Parallel pin 2
60 GB1153-86 AR 45° M6 Angle grease nipple 45° M6 |

_13_



MLEE B Frame




HLEE S % Frame

¥ %7 Ser.No. | 185 Part No.& Standand Cord 2P B Name & Specifications ¥(& Quantity] #F Remarks
1 GB93-87 3 12 Spring Lock washer12 20
2 GB5783-86 BRFEM12x35 Hex.head bolt M12x35 16
3 254G2.30.117 Je K H ST Left bracket of water tank |
4 254D.30.021 R E O 1 Battery braccket assy 1
5 250.30.103 # HB B3 Battery defending plate 1
6 250.30.012 & I R R S Battery clamping plate assy l
7 GB6170-86 2 EEM6 Hex.nut M6 6
8 GB97.1-85 # &6 Plain washer6 3
9 250.30.102  HL TR AT Battery clamping bolt 3
10 250.30.122 & L E PR Upper battery defending plate 1
11 254D.30A.012 fic 7 4848 G Assistant weight support 1
12 254G2.30.013 TRESFLAR G 1 Frant bumper I
13 GB6170-86 BEEEM 12 Hex.nut M12 4
14 GB6170-86 HREEM 16 Hex.nut M16 4
15 GB5782-86 BRFEM12%45 Hex.head bolt M12x45 4
16 GB93-87 # @6 Spring Lock washer16 4
17 GB5783-86 M 16x45 Hex. head bolt M16x45 4
18 254G2.30.118 A K FA S48 Right bracket of water tank I
19 GB5783-86 BRAEM8%20 Hex.head bolt M8x20 8
20 GB93-87 8 Spring lock washer 8 8
21 254G2.30.011 LIS 5 Frame 1

_15_



ATIR B HF S (F) Front Driving Axle (middle)

-16-



gk ABIHFE R (F) Front Drive Axle ( middle )
J¥%5 Ser. No. | %5 Part No. & Standard Cord 205 B ks Name & Specifications ¥(# Quantity %71 Remarks
24 304.31.221-1 fG X P E Rear pedestal bush I
25 GB3452.1-82 OXYfE 69%2.65 O-ring seal 69x2.65 1
26 304.31.126 J7 32 s Gasket for end cover 1
27 254D.31.127 J5 3% e & End cover of rear pedestal ]
28 GB3452.1-82 OMY[# 48.7x3.55  O-ring seal 48.7x3.55 1
29 GB93-87 HPE 8 Spring lock washer 8 4
30 GB5783-86 i FE M8x25 Hex. Head bolt M8x25 4
31 304.31.128-1 A EE Gasket for Upright shaft housing 2
32 GB5783-86 #EH M10x35 Hex. head bolt M10x35 20
33 GB93-87 10 Spring lock washer 10 20
34 304.31.013-1 BHWNREH Oil dipstick 1
35 GB5783-86 W2 E M12x35 Hex. head bolt M12x35 16
36 254G2.31.105 Lo EE Left half shaft housing I
37 GB3452.1-82 OXYPE 160x3.55 O-ring seal 160%3.55 2
38 304.31.117-1 FALzhse A4 Shims for main drive case 240 two set Igﬂ%ﬂ’ﬁzﬁ .
Two pes for each size
39 304.31.014A PEST & a1 Differential assembly 1 With four Planet gear
40 GB119-86 #5 A10x20 Straight pin A10%20 2
41 254G2.31.108 A EE Right half shaft housing 1
42 GBI119-86 # A10x16 Straight pin A10x16 2
43 304.31.118-1 S JE Vent plug 1
44 304.31.119 WA Vent pipe 1
45 254D.31.234 §% ) yeh T4 Power steering ram bracket 1

=



BB S (F) Front Drive Axle ( middle )

J¥5 Ser. No. | {5 Part No. & Standard Cord TR S A% Name & Specifications $8 Quantity #%71: Remarks

I GB5783-86 BEFE M6x12 Hex. head bolt M6x12 4

2 GB93-87 P 6 Spring lock washer 6 4

3 GB1152-89 HiAF M10x1 Grease cup M10x1 2

4 304.31.019 i 2 &4 End cover of front pedestal ]

5 304.31.122 I e End cover gasket 1

6 GB6170-86 £ M16 Hex. nut M16 4

7 GB93-87 #E 16 Spring lock washer 16 4

8 254D.31.220 HiJ S M8 Front pedestal 1

9 GB27-88 B M16%65 Hex. head bolt M16x65 4

10 304.31.219-1 B S8 3of Front pedestal bush 1

11 304.31.123-1 g2 kY =s Shims for front swing axle 144 oneset | ]gﬂﬁ?ﬂlﬁl}# '

One pcs for each size

12 GB3452.1-82 O! 8 65x2.65 O-ring seal 65%2.65 1

13 ZB T32003-88 WiEIER 24 Casing cap 1

14 GB5786-86 B M12x1.5%<35  Hex. head bolt M12x1.5%35 8

15 GB93-87 g 12 Spring lock washer 12 24

16 304.31.124-2 HTHEEh Front swing axle 1

17 GB3452.1-82 Of118 69x3.55 O-ring seal 69x3.55 ]

18 304.31.116-2 AL sh oAk Main drive case 1

19 200.38.024 TR FE & Rk Oil drain plug 1

20 12.37.149 IH B B Combined seal washer 3

21 304.31.125-1 7R s A Shims for bearing seat 141 one set ]?Hﬁ.ﬁ] ﬂ_ZH- ’

Two pes for each size

22 254D.31.022 I ZHHE U % SRk, Bevel drive pinion assembly ]

23 254D.31.222 Jii Rear pedestal ]

—~18=



ZIEAS B (304.31.014A )
Differential Assembly (304.31.014A)

_19_



KB HF B A (304.31.014A3B4F) Front Drive Axle (304.31.014A Assembly )

J¥% Ser.No.| 185 Part No. & Standard Cord 28R B Hi ks Name & Specifications ¥ & Quantity | #iF Remarks
1 GB297-84 HhA#& 2007109 Taper roller bearing 2007109 2
2 GB5782-86 2 M8x50 Hex. head bolt M8x50 4
3 304.31.206 ¥ish R HE S S 81'% i Lock washer for crown gear 2
4 304.31.207 #5 5h [R HE G 5 Crown gear ]
5 304.31.210A G 40 A ] Half shaft gear washer 2
6 304.31.211A 2 2% ik Half shaft gear 2
7 GB119-86 4 A8x20 Straight pin A8x20 2
8 304.31.235 Yok =3V, &1 L1 % Left differential housing 1
9 304.31.208A (AR ASE il Planet gear shaft 2
10 304.31.205A EEBATRNR Planet gear 2
11 304.31.209A 1T R AR Planet gear washer 2
12 GB119-86 i A8x35 Straight pin A8x35 2
13 304.31.236 AT FE AR A Right differential housing 1

_20_



AT OXANHE EL R (254D, 31. 022 #4)
Front Drive Axle(254D. 31.022 Assembly)

__2]_



AT KB B Sk (254D.31.022%844F) Front Drive Axle ( 254D.31.022 Assembly )

J¥%5 Ser.No.| 185 Part No. & Standard Cord 20 SRR A% Name & Specifications | (& Quantity # il Remarks
| GB91-86 7 3.2x50 Split pin 3.2x50 1
2 304.31.223-1 il 0 L) Castle nut 1
3 304.31.224-1 1 Adjusting shims 141 one set On;ﬁfﬁz’: il;‘sizc
4 GB3452.1-82 O P 23.6%2.65 O-ring seal 23.6x2.65 1
5 304.31.225-1 FEhHE R It HE P Oil-seal seat 1
6 HG4-692-67 ¥ SD35%56x12 Oil-seal SD35%56%12 1
7 GB297-84 Hh & 2007106 Taper roller bearing 2007106 1
8 254D.31.227 F 5 [ HE L5 Bevel drive pinion ]
9 GB3452.1-82 O 1 85x2.65 O-ring seal 85%2.65 ]
10 304.31.226 A& HE A5 R Bearing seat ]
11 GB297-84 Hhrk 27306 Taper roller bearing 27306 1
12 GB3452.1-82 O 80x2.65 O-ring seal 80x2.65 ]

t\_,



BT AR B B R (e 1 a0 )
Front Drive Axle (Left Side-Slowdown)

g o =



AT B HF S (A£49%3E ) Front Drive Axle ( Left Side-Slowdown )

J7+*5 Ser. No. | f£*5 Part No. & Standard Cord 24 0% B RS Name & Specifications ¥O® Quantity| % 7E Remarks
1 GB6176-86 i EE M18x1.5 Hex. nut M18x1.5 2
2 GB93-87 18 Spring lock washer 18 6
3 304.31.179 g 5= Stud 2
4 GB5786-86 BEHE M18x1.5%35  Hex. head bolt M18x1.5%35 4
5 304.31.101-2 X Drive shaft 1
6 HG4-692-67 I W50x72x7 Oilseal W50%72x7 2
7 HG4-692-67 ME PD50x72x12  Oilseal PD50x72x12 2
8 GB5783-86 B M10x30 Hex. head bolt M10x30 20
9 GB93-87 #ME 10 Spring lock washer 10 26
10 304.31.104-3 X B4 Drive shaft cover |
11 GB276-89 Hh7k 209 Ball bearing 209 ]
12 304.31.102-2 i zh 4 [ 5 Fixing ring of drive shaft 2
3 304.31.103-2 B )y Ay 44 Drive shaft sleeve 1
14 304.31.132-2 A E 4 B i Crown gear of final drive 1
15 GB276-89 M7k 207 Ball bearing 207 1
16 304.31.105-1 K B i Gasket for drive shaft cover 1
17 304.31.228-4 I D PE Ak Left final drive housing 1
18 GB119-86 4 A10<28 Straight pin A10%28 2
19 304.30.130 E Felt washer 1
20 304.31.217-1 IR S AR R Final drive housing bushing ]
21 GB301-84 Hh7Kk 8106 Thrust ball bearing 8106 1
22 304.31.131-2 AR RIE 1 zh kit Bevelpinion gear of final drive 1
23 304.31.140 fE Spacer 1
24 304.31.107-3 A7 Kl Upright shaft 1

—24-



“$x B R B (Z249#E) Front Drive Axle ( Left Side-Slowdown )
J#%5 Ser. No. | {85 Part No. & Standard Cord 5 B kS Name & Specifications ¥ Quantity| #71 Remarks
25 GB276-89 Hh7& 305 Ball bearing 305 1
26 304.31.139 KimfLohE¥# F  Adjusting shims for final drive 14H one set
27 GB3452.1-82 Ot M8 56x2.65 O-ring seal 56%2.65 1
28 304.31.137-2 T AhK v Lower bearing cover 1
29 12.37.149 40 & B g Combined seal washer 1
30 200.38.024 T ZE 5 R Oil drain plug 1
31 GB1152-89 HAF M10x1 Grease cup M10x1 |
32 254D.31.201 Tk Left steering arm 1
33 304.31.202-1 R ) B AT E Steering arm bushing 1
34 GB5783-86 B M12x40 Hex. head bolt M12x35 4
35 GB93-87 #HE 12 Spring lock washer 12 4
36 GB5783-86 8282 M10x25 Hex. head bolt M10x25 7
37 GB3452.1-82 OXIPE 34.5%2.65 O-ring seal 34.5x2.65 1
38 304.31.111-3 bR Upper bearing cover 1
39 GB3452.1-82 OJ¥ I8 85x2.65 O-ring seal 85x2.65 1
40 304.31.133 a){Lzh ¥4 Adjusting shims for the first drive 14 one set
41 GB276-89 B 111 Ball bearing 111 1
42 304.31.138 S Lock washer 1
43 304.31.110-1 A EE] ] Blocking ring of upright shaft 1
44 304.31.112-2 5 R Adjusting shims 144 one set
45 304.31.113-1 ks shiki%  Driven bevel gear of the first drive 1
46 254G2.31.103 SRR Upright shaft housing 1

-25-



%x AR EIMF B R (Z£i40#) Front Drive Axle ( Left Side-Slowdown )
5 Ser. No. | {5 Part No. & Standard Cord 2R SR Name & Specifications & Quantity| #VE Remarks
47 GB119-86 4 A10x20 Parallel pin A10x20 |
48 304.31.129-1 a4z E5%  Driving bevel gear of the first drive 1
49 GB276-89 ik 208 Ball bearing 208 1
50 254G2.31.106 = Half shaft 1
51 254D.31.120 EBEE Left steering trapezoid arm 1
52 300.31.026 B[4k BUl(A)  Linkage ball joint (Left) 1
53 GB6173-86 #REE M16%1.5-2F  Hex. thin nut M16x1.5-Left |
54 254G2.31.110 R FF Steering tie rod 1
55 GB6173-86 B85 M16x1.5 Hex. thin nut M16x1.5 1
56 300.31.027 B3k MA(A)  Linkage ball joint (Right) 1
57 GB6181-86 R M12 Hex. thin slotted nut M12 2
58 GB91-86 4 3.2x22 Split pin 3.2x22 2

-26—



ATOR B Sl (A 329D
Front Drive Axle (Right side-Slowdown)

-27-



RT3 #F S (45 14¥k3#) Front Drive Axle ( Right side-Slowdown )

J¥'5 Ser. No.| {5 Part No. & Standard Cord A4 F0 e Bk Name & Specifications & Quantity| #&7E Remarks
1 GB6176-86 B M18x1.5 Hex. nut M18x1.5 2
2 GB93-87 g 18 Spring lock washer 18 6
3 304.31.179 (953 Stud 2
4 GB5786-86 BRF M18x1.5x35  hex. head bolt M18x1.5x35 4
5 304.31.101-2 9K ) %k Drive shaft 1
6 HG4-692-67 ME W50x72x7 Oil-seal W50x72x7 2
7 HG4-692-67 M PD50x72x12  Oil-seal PD50x72x12 2
8 GB5783-86 BEFE M10x30 Hex. head bolt M10x30 20
9 GB93-87 B 10 Spring lock washer 10 26
10 304.31.104-3 K 5y 4k Drive shaft cover 1
11 GB276-89 Hhrk 209 Ball bearing 209 1
12 304.31.102-2 I 25 %l [ 5 P Fixing ring of drive shaft 2
13 304.31.103-2 I ) % 4 ) Drive shaft sleeve 1
14 304.31.132-2 A WE B ) 5 R Crown gear of final drive 1
15 GB276-89 Hhrk 207 Ball bearing 207 1
16 304.31.105-1 U 7y gl o 3 Gasket for drive shaft cover 1
17 304.31.216-4 A i OE T A Right final drive housing 1
18 GB119-86 5 A10x28 Parallel pin A10x28 2
19 304.30.130 E il Felt washer 1
20 304.31.217-1 SR BTGk Y S Final drive housing bushing 1
21 GB301-84 Hhk 8106 Thrust ball bearing 8106 1
22 304.31.131-2 AWK T 5 ik Bevel pinion gear of final drive 1
23 304.31.140 (e Spacer 1
24 304.31.107-3 DA Upright shaft 1

_28_.



4 W ERR (FH49WE) Front Drive Axle ( Right side-Slowdown )
J¥%5 Ser. No.| f£5 Part No. & Standard Cord 8 SR Name & Specifications & Quantity| #&i¥ Remarks
25 GB276-89 il 305 Ball bearing 305 1
26 304.31.139 Ktk sh A% E - Adjusting shims for final drive 141 one set AR E2H .
Two pes for each size
27 GB3452.1-82 O M 56x%2.65 O-ring seal 56x2.65 |
28 304.31.137-2 T b A Lower bearing cover |
29 12.37.149 HE T BB Combined seal washer 1
30 200.38.024 TS 2 0 R Oil drain plug 1
31 GB1152-89 A M10x1 Grease cup M10x1 1
32 304.31.215-2 ABEE Right linking arm 1
33 304.31.202-1 TR ) B e £ Steering arm bushing ]
34 GB5783-86 BREE M12x35 Hex. head bolt M12x35 4
35 GB93-87 g 12 Spring lock washer 12 4
36 GB5783-86 W M10x25 Hex. head bolt M10x25 7
37 GB3452.1-82 O 34.5%2.65 O-ring seal 34.5x2.65 1
38 304.31.111-3 A Upper bearing cover ]
39 GB3452.1-82 OJEHE 85%2.65 O-ring seal 85x2.65 1
40 304.31.133 EPI‘EIJ {444 - Adjusting shims for the first drive 14 one set VaRRE25 ;
e Two pcs for each size
41 GB276-89 A 111 Ball bearing 111 1
42 304.31.138 BRESEH Lock washer |
43 304.31.110-1 A EE] Blocking ring of upright shaft 1
44 304.31.112-2 AR Adjusting shims 14 one set Tw:fgfgj:i: i
45 304.31.113-1 frfalfE shak s 5%  Driven bevel gear of the first drive 1
46 254G2.31.103 S EhEE Upright shaft housing 1

_29_



4k ATBIHF R (Ai4WE ) Front Drive Axle ( Right side-Slowdown )
J¥'5 Ser. No. | /£S5 Part No. & Standard Cord 4 Tk e B RG Name & Specifications KU Quantity| 4 7F Remarks
47 304.31.129-1 Hiaf& ) 564  Driving bevel gear of the first drive |
48 GB276-89 7k 208 Ball bearing 208 ]
49 254G2.31.106 & Half shaft |
50 254D.31.121 HEEE Right steering trapezoid arm 1
51 GB119-86 i A10x20 Parallel pin A10x20 2

30—



fEEhEh S, Transmission shaft

_31_



Aesh#h B A Transmission shaft

J¥ %5 Ser. No. [ X% Part No.&Standard Cord | £ Bk 2 flf%  Name & Specifications | # it Quantity | %7+ Remarks
1 254G2.36.012 A EEME 5 Front housing ]
2 304.36.015 Wil 485  Hoop 48 1
3 304.36.103 FHE Seal sleeve 1
4 304.36.014 Hfii 5368  Hoop 53 1
5 GB6170-86 $8£E M8 Hex. nut M8 2
6 GB93-87 g 8 Spring lock washer 8 6
7 GB5783-86 BRF M8x20 Hex. head bolt M8x20 3
8 GB5783-86 #2 5 M10%20 Hex. head bolt M10x20 2
9 GB93-87 #HHE 10 Spring lock washer 10 2
10 254G2.36.102 EERNL Housing fixing-ring 2
1 304.36.114 R Rubber pad I
12 254G2.36.011 GEERGH  Rear housing 1
13 GB879-86 # 8x40 Slotted spring pin 8x40 3
14 254D.36.011 IE RIS Universal joint assembly 2
15 254G2.36.101 L Transmission shaft 1
16 GB3452.1-92 ORI 82.5%3.55 O-ring seal 82.5x3.55 I
17 254D.36.102 B Connecting seat 1
18 254D.36.101 B Paper gasket 1
19 GB5783-86 62 F: M8x45 Hex. head bolt M8x45 3

-32-



Fim s M Universal joint




Ji A5 BB (Universal joint)

J¥ % Ser. No.| f{5 Part No.&Standard Cord | #Fk A  Name & Specifications | #(# Quantity | #%i¥ Remarks
1 254D.36.126 ETE LB Short universal joint fork ]
2 254D.36.113 +FHh Universal joint spider ]
3 254D.36.107 K- H Rk Long universal joint fork |
4 254D.36.019 HE M Grease seal 4
5 GB309-84 BEF 2x9.8 Needle roller 2x9.8 80
6 254D.36.114 B A Out sleeve of needle roller 4
7 GB893.1-86 908 20 Circlip for hole 20 4




()
W 13 (16)

A
SO~ 14
12 f]s (15 &
j 16 (36) q % 2N,
s :
1 1 \ S

52

O
Hr




25 3 FH 5 B (A) Gearbox (A)

J¥ 5 Ser. No| f 5 Part No.& Standard Cord|  ##K A% Name & Specifications K& Quantityl  %iE Remarks
1 304G2.37.015 F AR EHAS AT F WA Main shift lever handle |
2 GB6170-86 $2EIM10 Hex. nut M10 2
3 304G2.37.173 F AR E R Main shift lever 1
4 304G2.37.172 FZE LA Main shift up lever 1
5 GB91-86 #42.5x18 Split 2.5x18 2
6 GB97.1-85 HPE8 Chamfered plain washer 8 2
7 GB882-86 F44h B8x30 Clevis pin with head B8x30 2
8 304G2.37.174 HE Rotate sleeve ]
9 304G2.37.175 ] %€ £ Fixing sleeve 1
10 304G2.37.177 EEE Linking sleeve 1
11 304G2.37.176 KA 4RE] Fixing bolt 2
12 GB6170-86 1% FIM8 Hex. nut M8 2
13 GB894.1-86 8 30 Circlip for shaft 30 1
14 GB894.1-86 i 16 Circlip for shaft 16 1
15 GB97.1-85 #iE 16 Chamfered plain washer 16 2
16 304G2.37.118-1 Ik % Pressure spring 2
17 304G2.37.178 FHE FAF Main shift lower lever I
18 304G2.37.120 WAT Sliding lever 2
19 GB879-86 H95%26 Slotted spring pin 5x26 8
20 304G2.37.121 M-IV A4 % 3k [1I-IV Sliding block I
21 304G2.37.122 I - TR 4R 3k [ -1I Sliding block 1
22 304G2.37.128 LY AL SIS Patrol sliding block 1
23 GB3452.1-92 O/E I8 15x2.65 O-ring seal 15%2.65 3
24 304G2.37.183 BRI R AT Patrol down level I
25 304G2.37.129 B AR R S Patrol fork shaft 1

,36,



2P EF8 B (A) Gearbox (A)

J¥ %5 Ser. No| £ % Part No.& Standard Cord K F0 I IR Name & Specifications & Quantity % 7F Remarks
26 GB93-87 210 Spring lock washer 10 32
27 GB5783-86 HEAE M10x25 Hex. head bolt M10x%25 26
28 200.38.024 TR SR A B B Oil drain plug I
29 12.37.149 914 % +) P Combined seal washer 1
30 300.37.150 & # Bottom cover 1
31 300.37.151 i i AR 2R Paper gasket I
32 200.38.144 HE Bush 2
33 304G2.37.101 R A Gearbox housing 1
34 304G2.37.117 a1l AR i TR X Range gear shift fork shaft 1
35 200.37.211 LR EE, 38 Shift fork , Hi- low speed range 1
36 200.37.127-1 R SENT R Positioning spring . shift fork 4
37 GB308-84 MK 9.5 Steel ball 9.5 4
38 200.38.112 e (RS 4R Y Shifter peg 1
39 GB879-86 #f 6x28 Slotted spring pin 6x28 ]
40 200.38.111 PR AT 4R Paper gasket,bush ]
41 200.38.113 3 R ERES Bush,shifter peg I
42 GB93-87 #HPE 8 Spring lock washer 8 6
43 GB5783-86 B8 M8x20 Hex. head bolt M8x20 2
44 304G2.37.019 o (B A R AT S Bk Shift lever, range hi-low speed 1
45 304G2.37.103 AR # A Gearbox cover I

37—



AR HEFH B (A) Gearbox (A)

4
¥ 5 Ser. No| {8 Part No.& Standard Cord | % #% &A% Name & Specifications B Quantity  #VE Remarks
46 304G2.37.016 WL HRSHFT F WS Patrol shift lever handle I
47 304G2.37.180 IR ER AT Patrol shift lever |
48 GB5783-86 BEEM12x25 Hex. head bolt M12x25 I
49 GB3541-83 B 12 Washer 12 |
50 304G2.37.155 UL, &L Patrol Fork Middle Shaft 1
51 GB3452.1-92 O/EM8 11.2x2.65 O-ring seal 11.2x2.65 1
52 304G2.37.127 [TI-IV A4 3k S b Shaft, [1I-IVshift fork 1
53 304G2.37.126 I - 11 A8k Sl Shaft, | - Il shift fork I
54 450.37.102 A Mutual locking plunger I
55 304G2.37.102 2 AR AR Gasket, gearbox cover 1
56 304G2.37.130 BRI X Patrol fork I
57 304G2.37.127 ITI- IV A% 8 [1I-IV Fork 1
58 304G2.37.126 I -11R54% X [ -11 Fork 1
59 GB75-85 BRETM8%30 Blot M8x30 1
60 GB3452.1-92 O M8 10.6x2.65 O-ring seal 10.6x2.65 1

..38_.



S FE S (B) Gearbox (B)

67 48 107 {,;o /71 72 /73 (59)

ok

3() .



A A6 B B (B) Gearbox (B)

7% Ser. No.| % Part No.& Standard Cord VLS Name & Specifications & Quantity) #% % Remarks
1 GB305-89 1k5h# 80 Snap ring 80 2
2 GB276-89 &k 208 Ball bearing 208 4
3 304G2.37.143 AR LAY i b Front spacer sleeve, patrol 1
4 304G2.37.141 KHHE Big bush 2
5 304G2.37.018 RIS R A1 Driven gear, patrol I
6 450.37.204 EEZE2N Synthronization ring 6
7 450.37.207 R Bracket 9
8 450.37.208 1 Stop pin 9
9 450.37.206 T Spring 9
10 304G2.37.142 [F) 21 45 1A g Synchronizing gear seat |
11 450.37.202 WK E Sliding gear sleeve 3
12 304G2.37.017 IR 4 30 O A 1A Driven dear,advance 3
13 304G2.37.135 o () & Counter-shaft 2
14 304G2.37.140 A )5 b Pl Rear Spacer,patrol 2
15 304G2.37.139 e 65 P Short spacer I
16 304G2.37.138 IVES E5hikide Driving gear, [V Speed 2
17 304G2.37.134 Kkt Long Spacer 28
18 304G2.37.137 TITFS T 5h ik ¢ Driving gear, [I Speed 1
19 304G2.37.136 (R = st i Driving gear, Il Speed I
20 304G2.37.133 I B Eahikde Driving gear, | Speed 1
21 280.37.111 e V) 48 5 4 g 424 P Rear retaining ring, counter-shaft |
22 GB893.1-86 P40 28 Circlip for shaft 28 3
23 300.37.132-1 Wt EhR G & Transmission shaft I
24 GB893.1-86 4/ 55 Circlip for shaft 55 1
25 GB276-89 Hi7k 106 Ball bearing 106 ]

~40-



A5 H4H B (B) Gearbox (B)

J¥*5 Ser. No.| 8% Part No.& Standard Cord & S Name & Specifications $ 4 Quantity| #iE Remarks
26 GB894.1-86 P4 30 Circlip for shaft 30 2
27 GB5783-86 B2Fe M8x25 Hex. head bolt M8x25 4
28 GB93-87 8 Spring lock washer 8 6
29 280.37.110 o (i) f s Al 7 Rear bearing cover, counter-shaft I
30 304G2.37.132 &) 71 % L A% 5 Al PTO transmission shaft I
31 300.37.149-A &) J1 4 A% 5014 $6(1000/540)  PTO transmission gear (1000/540) I For PTO(1000/540)
32 GB276-89 Fhr& 305 Ball bearing 305 I
33 GB3452.1-82 OFI[E 73x3.55 O-ring seal 73x3.55 2
34 304G2.37.144 o [6) i iy il 7K Front bearing cover, counter-shaft 1
35 GB93-87 #E 10 Spring lock washer 10 31
36 GB5783-86 BEE M10x25 Hex. head bolt M10x25 26
37 200.37.105 B 11 HEPE Thrust washer, roller 2
38 GB309-89 &5 2.5%19.8 Needle roller 2.5%19.8 28
39 304G2.37.110 = 75 3k i s P Front spacer,main shift 1
40 304G2.37.111 L ESES Thin bush I
41 304G2.37.011 IV S 4 2l ki 4 45 11 Driven gear. [V Speed I
42 [F] 2 2% Synchronizer 2
43 304G2.37.012 TTTRYS 4 3 ik $E 11T Driven gear, [l Speed 1
44 304G2.37.113 TR Short Bush I
45 304G2.37.013 IT 44 4% 2 ki S8 156 11 Driven gear, Il Speed 1
46 304G2.37.014 I Rigl ki s 12 A1 Driven gear, | Speed I
47 304G2.37.115 K £ Long bush I
48 304G2.37.110 27 a6 Pl Rear spacer,main shift I
49 304G2.37.131 ok shaft 11 1
50 GB277-89 HhA 50307 Snap ring ball bearing 50307 1

_4|_



A5 A B (B) Gearbox (B)

1
I7-*7 Ser. No.| {{*; Part No.& Standard Cord YRR A Name & Specifications A Quantity #%E Remarks
51 GB894.1-86 418 35 Circlip for shaft 35 I
52 200.37.120 il A i Rear bearing cover, Shaft I 1
53 200.37.012 (NREL IR (AP SND Planet mechanism 1
54 GB93-87 e 12 Spring lock washer 12 4
55 GB5782-86 B M12x70 Hex. head bolt M12x70 4
56 200.37.212 HEWNE Sliding gear 1
57 GB893.1-86 P48 80 Circlip for shaft 80 2
58 304G2.37.146 SRk A Constant-mesh gear, shaft | 1
59 GB276-89 Hhk 307 Ball bearing 307 1
60 304G2.37.146 (K Spacer |
61 300.37.103-A i NFh(1000/540) Input shaft (1000/540) | For PTO (1000/540)
62 GB5783-86 B M10x30 Hex. head bolt M10x30 4
63 304G2.37.147 Hhy T 7K A Front bearing cover, shaft | 1
64 JB2600-80 ¥ SG35%55%10 Oil seal SG35x55x10 |
65 GB3452.1-82 0% 25x2.65 O-ring seal 25%2.65 |
66 304G2.37.105 o 18] thi 4 il Middle Gear Shaft [
67 304G2.37.104 o a) (A 58 il RY Block pin, middle gear shaft 1
68 GB3541-83 g 10 Washer 10 |
69 304G2.37.106 e 1] DA 46 17 s 1] Front spacer.middle gear shaft I
70 GB5801-86 E it 7k 6254905 Needle roller bearing I
71 304G2.37.108 R IEARY v ) i de Middle gear, patrol 1
2 304G2.37.106 o 8] 4 &6 I B 16 Rear spacer.middle gear shaft ]
73 GB6171-86 #E R} M20x1.5 (A) Hex. nut M20x1.5(left) ]

— 42—



)5 %% Synchronizer

—43-



5] 26 %% Synchronizer

¥ % Ser. No.| &% Part No.& Standard Cord R I I Name & Specifications ¥t Quantity]  #iE Remarks
1 450.37.204 [] 20 A Synthronization ring 2
2 450.37.203 () 2 4 AT e Synchronizing gear seat I
3 450.37.202 G EISE= Sliding gear sleeve I
4 450.37.206 98 B Spring 3
5 450.37.207 R Bracket 3
6 450.37.208 (- Stop pin 3

—~44-



ITENF B Planet Mechanism




1T B ML ¥ B A% Planet Mechanism

J¥ %7 Ser. No.| /85 Part No.& Standard Cord | %% X % Name & Specifications $i Quantity| % VE Remarks
I 200.37.208 iA P Ring gear I
2 200.37.201 TR SRR Front shim, planet carrier 1
3 200.37.202 175 5 4 Planet gear shaft 3
4 200.37.209 BRAUE TS Planet carrier 1
5 200.37.204 TERBH Shim, planet gear 6
6 200.37.207 TR Planet gear 3
7 200.37.203 1T 5 b P Needle bearing retainer 6
8 GB309-89 E 3x19. 8 Needle roller 3x19.8 66
9 200.37.210 1T A R Splined ring, planet carrier 1
10 200.37.205 TERERN Rear shim, planet carrier 1
11 200.37.206 TR R)E & Rear cover, planet carrier 1

_46



Ja#r sk (A) Rear Axle (A)

il



JEBF B (A) Rear Axle (A)

¥ %5 Ser. No.|f{ %5 Part No.& Standard Cord| % #% S A% Name & Specifications ¥ Quantity| %7} Remarks
I GB297-84 A& 2007111 Tapered roller bearing 2007111 2
2 200.38.124 & Bush 2
3 200.38.126 T Bl e 4R 5T Fixing bolt, planet gear shaft 1
4 GB5783-86 BB M10x25 Hex. head bolt M10x25 9
5 200.38.125 PR Lock piece 5
6 200.38.117 TR A% Differential case cover I
7 200.38.120 F ik e Half shaft gear 2
8 200.38.123 YHN RN Shim halfshaft gear 2
9 300.38.143 ITEH Planet gear shaft 1
10 200.38.119A ITRSR Planet gear 2
11 200.38.122A ITEGRE N Planet gear shim 2
12 200.38.116A TR AR T Differential case 1
13 250.38.118A TALah g ahikite Spiral crown gear 1
14 200.38.149 BRI Lock piece 5
15 GB5785-87 $EAE M12x1.5%x25 Fine thread hex. head bolt M12x1.5%25 10
16 200.38.130 B AR L Lock nut 2
17 200.38.131 1Ry Lock washer 1
18 200.38.134 i Lock piece I
19 GB297-84 A& 7507 Tapered roller bearing 7507 I
20 250.38.128A FFhy ik ek s Bearing seat, spiral bevel pinion 1
21 GB297-84 Hhs& 27307E Tapered roller bearing 27307E |
22 304G2.38.110 ¥ A% 2h 3= 5 [ HE i 56 Shank-type spiral bevel pinion |

— 48—



JaWF e (B) Rear Axle (B)

—-49-



JEBF M (B) Rear Axle (B)

J¥ 5 Ser. No.| f{% Part No.& Standard Cord | % Bk K A% Name & Specifications ¥ Quantity] #7F Remarks
| 304G2.38.101-1 Ja BF e A Rear axle case 1
2 304G2.38.103 - B AR Paper gasket upper cover |
3 304G2.38.104 |- # i Upper cover 1
4 GB97.2-85 #E 10 Plain washer 10 7
5 GB93-87 HIE 10 Spring lock washer 10 25
6 GB5783-86 BREE M10x25 Hex. head bolt M10x25 7
7 200.38.014A 7 RS R Dipstick I
8 200.38.105 BT A% TR AR Paper gasket, lift housing 1
9 GB5782-86 BEF M10x70 Hex. head bolt M10x70 1
10 GB5783-86 $2F M10x45 Hex. head bolt M10x45 7
11 GB119-86 Hi B8x26 Parallel pin B8x26 2
12 200.38.109 FAENBE S SHHET Adjusting shims, spiral crown gear 441 four sets
13 GB898-88 B#FE AM12x38 Double end stud AM12x38 8
14 GB93-87 HE 12 Spring lock washer 12 35
15 GB6170-86 BREE M12 Hex. nut M12 20
16 280-38:107 AR Paper gasket I
17 GB898-88 $EFE AM12x35 Stud AM12x35 12
18 GB5783-86 R M8x20 Hex. head bolt M8x25 1
19 GB93-87 HE 8 Spring lock washer 8 1
20 200.38.160 i i End cover 1
21 GB3452.1-92 O/EHé 33.5x3.55 O-ring seal 33.5%3.35 1
22 304G2.38.106 3 B F AR AR Paper gasket 1
23 GB5783-86 B2F M10%30 Hex. head bolt M10x30 8
24 200.38.102 IR FA 5 I B B4R R Paper gasket 1
25 GB5783-86 BRFE M12x35 Hex. head bolt M12x35 9

-50-



JEBrie i (B) Rear Axle (B)

J¥ 5 Ser. No.| {5 Part No.& Standard Cord | % KA A% Name & Specifications HUh Quantity| #%7F Remarks
26 200.38.104 FAEs Foh G AR Adjusting shims, spiral bevel pinion 1 41one set
27 GB5786-86 B M12x1.5x35 Hex. head bolt M12x1.5%35 4
28 GB5782-86 BEFE M12x60 Hex. head bolt M12x60 2
29 GB119-86 i B8x16 Parallel pin B8x16 2

-51-



EZEBiEk Differential Lock

—-52-



Z B 5 Differential Lock

J7 %5 Ser. No.| 1% Part No.& Standard Cord 20 B Name & Specifications %t Quantity| %7F Remarks
1 GB3452.1-92 ORYE £ 18 15%2.65 O-ring seal 15x2.65 2
2 200.38.152 #Hh X Shifting fork I
3 250D.38.153 P S Fork shaft 1
4 GB879-86 i 8x35 Slotted spring pin 8x35 2
5 GB879-86 4§ 5%35 Slotted spring pin 5x35 2
6 200.38.151 50 B Spring I
7 280.38.150 WE Sleeve I
8 GB97.2-85 H P20 Chamfered plain washer 20-140HV 1
9 304G2.38.022 PEFT AR O 4% Foot control lever 1
10 280.38.155 mE o Splieing sleeve 1
11 GB75-85 BRET M10x16 Sef crewwithdog point M10%20 2
12 280.38.154 EEE Joint sleeve 1
13 GB3081-82 MPEREEN 22 T -1.40%260 Galvanized steel wire [ -1.40x260 I

—53-



1ssion
A1 Final Transmi
I ZAL B B

—-54-




BREALD) 5 &

Final Transmission

¥4 Ser. No. | %% Part No. & Standard Cord V2 98 Name & Specifications ¥ 8 Quantity #iF Remarks

1 GB894.1-86 i/ 35 Circlip for shaft 35 |
2 GB277-89 i 50307 Snap ring ball bearing 50307 1
3 GB305-89 1k8h3 80/86.6 Snap ring 80/86.6 |
4 280.39.105 Fahikife Driving gear |
5 280.39.107 o R Bearing seat |
6 GB3452.1-82 0.1 103x3.55 O-ring seal 103x3.55 ]
7 300.39.114 BRI B Lock nut 2
8 300.39.115 BUER N Lock pieces 1
9 280.39.109 i oh A 5 Driven gear 1
10 GB297-84 HiiA& 2007114 Tapered roller bearing 2007114 1
1 280.39.103 THEY Half shaft housing 1
12 GB297-84 Bk 7211 Tapered roller bearing 7211 1
13 HG4-692-67 ME SD60x90x12 Oil seal SD60x90x12 2
14 200.39.110 £ Paper gasket 1
15 200.39.102 K Bearing cover 1
16 GB93-87 HE 12 Spring lock washer 12 6
17 GB5783-86 B2F: M12x35 Hex. head bolt M12x35 6
18 300.39.101 Jri e g i Rear hub nut 6
19 300.39.102 Jii 6 B R Rear hub bolt 6
20 280.39.101 F- 4y Half shaft 1

—55-



MR 1) R 58 1

Full Hydraulic Power Steering Gear

-56-



W # 7] 8% S B Full Hydraulic Power Steering Gear

I Ser. No.| 8% Part No. & Standard Cord SR S SR Name & Specifications A& Quantity] #{F Remarks
I JB/T6105-1992 B 13-100 Hose assy 13-100 I
2 JB/T8870-99 WEHE 2A (13-20) Hoop 2A  (13-20) 3
3 254G2.40.015 et 1) S A S K Steering fuel tank assy |
4 GB5783-86 BEAEM10%20 Hex. head bolt M10x20 2
5 GB93-87 #HpE 10 Spring lock washer 10 28
6 GB97.1-86 10 Spring lock washer 10 2
7 GB6170-86 B2 EEM10 Hex. nut M10 2
8 GB6170-86 B2 R} M8 Hex. nut M8 7
9 GB97.1-86 g 8 Spring lock washer 8 4
10 GB93-87 HpE 8 Spring lock washer 8 7
1 GB5783-86 R M8x20 Hex. head bolt M8x20 4
12 JB/T6105-1992 B 10-100 Hose assy 1
13 JB/T8870-99 WS 2A (16-25) Hoop 2A  (16-25) 2
14 GB5783-86 B2 FEM8x45 Hex. head bolt M8x45 3
15 254G2.40.013 WA b A 5 1 Suction pipe assy of gear pump I
16 GB3452.1-92 O Hel18%2.65 O-ring seal 18x2.65 I
17 GB5783-86 BRFEM8x35 Hex. head bolt M8x35 4
18 254D.40.139 EE Connecting sleeve |
19 (B893.2-86 =L Circlip for hole 12 1
20 GB308-89 EK 9 Steel ball 9 4
21 254D.40.162 B £ Rubber jacket 1
22 254D.40.143 Tl Connecting shaft 1
23 GB879-86 i 6x30 Slotted spring pin 6x30 2
24 254D.40.159 ilic Check ring 2




Bk

W% 7] 3% B\ A Full Hydraulic Power Steering Gear

¥ %7 Ser. No.

f%; Part No. & Standard Cord

AR B

Name & Specifications

% B Quantity)

%1F Remarks

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

GB3081-82
254D.40.161
254D.40.138
254G2.40.011
BZZ1-E80
GB3541-83
254G2.40.122
GB6171-86
304.40.112
200.40.015
254G2.40.035
GB5783-86
254G2.40.114
254(2.40.0.36
GB5783-86
GB3541-83
254G2.40.022
254G2.40.024
254G2.40.032
GB3541-83
304.40.140
GB5783-86
254G2.40.101
254G2.40.102

ERT N 1-1.
BBy £
> e

B 1) R [T

B ) 2R K
#pE 20

A 1)

A MI6X 1.5
BBl 7

77 a4k S bk
Hem Ao
S22 M10x25
BE

L CIE S i
BEFE M 1040

4

fh

PHRAEFE M16%1.5
A0 (—)

A 1) b R A

F

e 1 i EL AR O AF ()
e 1o BRAE IR AT 7 BUS O

#E 16
£E (D
HEA M8%30
B¥ (—)
Bg¥ ()

Steel wire I-1.4

Rubber jacket

Flange

Oil return pipe assy

Full hydraulic steering gear
Washer 20

Steering shaft

Hex. nut M16 x1.5
Rubber sleev

Steering wheel assy
Steering column assy
Hex. head bolt M10x25
Connector

Bracket assy

Hex. head bolt M10x40
Hollow bolt M16x1.5
Steering cylinder pipe (1)
Steering cylinder pipe (2)
Oil delivery pipe back weldment
Washer 16

Connector (2)

Hex. head bolt M8x30
Hose clip (1)

Hose clip (2)

(3]

~58-



¥ % 7] 3% 5 A% Full Hydraulic Power Steering Gear

ik
J7 %7 Ser.No.| f% Part No. & Standard Cord 2 B B WA Name & Specifications KUt Quantityl #&7F Remarks
49 254D.40.011 B Sk Hose assy I
50 304.40A.132 B £ Rubber jacket 1
51 250D.40.014 B B Hose assy I
52 JB/T8870-99 WrfE 2A (44-64) Hoop 2A (44-64) 1
53 254G2.40.038 JELHLAT Sk Steering cylinder assy 1
54 254G2.40.030 e 2 EEm A aTBUE G Oil delivery pipe forepart weldmen |
55 GB3541-83 18 Washer 18 2
56 GB3541-83 BARIE M18X 1.5 Hollow bolt M18x1.5 1
57 284C.40.012 MIRFERRIE G Bracket for pump 1
58 HLCB-D06/06 LIERY TR R %4 Constant flow pump I Spline, left circle




) i Bk PTO

-60—



2 7 % H B AR

T % Ser. No| £ 5 Part No.& Standand Cord 2T M AR Name & Specifications ¥ & Quantity| %71 Remarks
1 GB5783-86 B M8x16 Hex. head bolt M8x16 2
2 300.41B.122 BT Lock washer I
3 300.41B.101 P Sl e A7 A Locating plate of shift fork shaft I
4 GB5783-86 #2F: M10x30 Hex. head bolt M10x30 8
5 GB93-87 #HPE 10 Spring lock washer 10 8
6 280.41.102-1 PYSEE i VIR (A PTO gear housing 1
7 300.41B.103 48 Check ring 2
8 300.41B.104 4] Check ring 4
9 GB309-84 RE 3x23.8 Needle roller 3x23.8 78
10 300.41B.106 b a) i %6 (540/1000)  Middle gear (540/1000) l for 540/1000 rpm
1 300.41B.107 XU 4 S o 1) Middle shaft I
12 GB3452.1-82 OJ/E 18 30%2.65 O-ring seal 30x2.65 |
13 300.41B.111 Tk X Shift fork shaft I
14 280.41.112 X Shift fork 1
15 200.37.127-1 PR SCE A 5 3 Shift fork positioning spring I
16 GB308-89 5k 9.5 Steel ball 9.5 1
17 280.41.011 SR O F controlling shaft I
18 GB894.1-86 P4 15 Circlip for shaft 15 I
19 GB3452.1-82 O/ 18 10.6%2.65 O-ring seal 10.6x2.65 l
20 200.38.111 BeH Sh 4T AR bushing gasket |
21 200.38.113 2R ETE S Controlling shaft bushing I
22 GB93-87 1 8 Spring lock washer 8 7
23 GB5783-86 P22 M8x25 Hex. head bolt M8x25 6

_61__



Hk B 7 % H Sk
5 Ser. No.| £ 5 Part No.& Standand Cord SRR SRS Name & Specifications A4t Quantity| 7T Remarks
24 GB879-86 i 6x28 Slotted spring pin 6x28 1
25 280.41.021 & )14 R AATE G PTO control lever I
26 280.41.122 1 FT F-# PTO control handle 1 for 540/1000 rpm
27 GB5846-86 & K223020 Bearing K223020 I
28 300.41B.117 HekY Ui #6(540/1000)  Shifting gear (540/1000) | for 540/1000 rpm
29 GB119-86 ] B8x20 Straight pin B8x26 2
30 280.41.104 J& B I e AR AR Gasket of rear cover I
31 280.41.108-1 Je B I i A Rear cover of rear axle I
32 GB93-87 #HIE 12 Spring lock washer 12 12
33 GB5783-86 S22 M12x35 Hex. head bolt M12x35 12
34 300.41B.109 o 6] 4 o A7 B Locating plate of middle shaft I
35 GB276-89 ki & 209 Ball bearing 209 1
36 300.41B.114 &) ) ) 4 bl (6% (L 540 PTO shaft (of 6 teeth spline) I
37 GB894.1-86 18 30 Circlip for shaft 30 I
3 GB276-89 fh & 206 Ball bearing 206 I
39 GB894.1-86 918 35 Circlip for shaft 35 I
40 (GB893.1-86 i/ 72 Circlip for hole 72 I
41 GB276-89 Mk 207 Ball bearing 207 |

-62—-



21 77 % H I B

J¥ 5 Ser. No.| {{ % Part No.& Standand Cord A5 M Rk Name & Specifications 5 Quantity| #iF Remarks
42 304G2.41.123 & 2 4 %6 5l (540/1000) Driving gear shaft (540/1000) I
43 GB276-89 Hhrk 108 Ball bearing 108 I
44 GB13871-92 it FB40x62x8 Oil seal FB40x62x8 I
45 300.41B.125 MR Oil seal blocking ring I
46 GB3452.1-82 O/ [ 80%2.65 O-ring seal 80x2.65 1
47 300.41B.115-1 ) J )%t s Cover 1
48 300.41.011 B 24> i PTO shaft shield I
49 GB97.1-85 & 8-140HV Plain washer 8-140HV 4
50 300.41.012 DAL kAt PTO shaft profective cover 1




SEFE R Transfer Case

A~



SN S  Transfer Case

¥ Ser. No.| 185 Part No. & Standard Cord A4 BRI H Name & Specifications HE Quantity #3F Remarks
1 284.42.101-1 LA 5 4y 2 ik ¥ Power Transfer gear |
2 GB1096-79 %t B10%28 Flat key B10x28 |
3 GB65-85 BRE] M5%16 Cheese head screw M5x16 4
4 GB93-87 g 5 Spring lock washer 3 4
5 304.42.133-1 B 37 iz Locating plate 1
6 GB895.2-86 i1 30 Circlip for shaft 30 1
7 304.42.104-1 G ES Front spacer ]
8 GB5801-86 Sl A& 4524906 Needle voller bearing 4524906 2
9 284.42.105-1 S il st Upper idler |
10 304.42.103 RS Rear spacer 1
11 304.42.116 [5eh [ Spacer 2
12 GB305-89 -8 52/57.9 Stop ring 52/57.9 2
13 GB277-89 h & 50205 Ball bearing with stop ring groove 50205 2
14 284.42.117 ah Rit4e Lower idler 1
15 304.42.118 /IR Lower idler shaft |
16 GB879-86 1 6250 Slotted spring pin 650 1
17 GB119-86 ] A8%30 Parallel pin A8%30 2
18 304.42.109-1 47 shA AR Transfer case housing |
19 12.37.149 4 & B Combined seal washer 1




s BB Transfer Case
FF5 Ser. No.| {5 Part No. & Standard Cord PR R Name & Specifications #(& Quantity #%1¥ Remarks
20 200.38.024 TR R R Oil drain plug 1
21 GB276-89 HhA& 304 Ball bearing 304 1
22 254G2.42.106 Sy shF 656 Sliding gear 1
23 254D.42.107 4y shFH Hh Transfer case shaft 1
24 GB894.1-86 418 25 Circlip for shaft 25 1
25 GB276-89 Hh A& 205 Ball bearing 205 1
26 GB3452.1-82 OJE P8 45x3.55 O-ring seal 45x3.55 1
27 304.42.108 MHESPR Oil seal seat 1
28 HG4-692-67 ¥ PG25x42x10  Oil seal PG25x42x10 2
29 GB893.1-86 P 55 Circlip for hole 55 1
30 304.42.012-1 HAE A1 Shifter peg I
31 GB879-86 Y 8x32 Slotted spring pin 8x32 1
32 GB879-86 4 5x32 Slotted spring pin 5x32 1
33 GB3452.1-82 OJEE 15%2.65 O-ring seal 15x2.65 I
34 304.42.111 SETAR Locating plate ]
35 254D.42.013-1 EEIEEM Rocker arm |
36 GB93-87 I 8 Spring lock washer 8 3
37 GB5783-86 8R4 M8x16 Hex. head bolt M8x16 3
38 GB6170-86 SR EEMI2 Hex. nut M12 2
39 GB93-87 B 12 Spring lock washer 12 2
40 GB97.1-85 HJE 12-140HV Plain washer 12-140HV 1
41 GB3452.1-92 OJE [ 9x2.65 O-ring seal 9x2.65 I

-66—




5% 4y sh# B  Transfer Case
F¥5 Ser. No.| {5 Part No. & Standard Cord K4 R S A Name & Specifications ¥ & Quantity #%7F Remarks
42 254D.42.134 S A Pivot shaft 1
43 254D.42.133 faE Spacer 1
44 254D.42.014-2 FEYFF R Control lever 1
45 GB96-85 8 12-140HV Plain washer 12-140HV 1
46 304.42.134 SEN Y F 8  Transfer control handle 1
47 304.42.115 R Positioning plate 1
48 GB308-84 HEK 10 Steel ball 10 1
49 304.42.114 o W Spring 1

-67-



5 Uil shas SR Disc Brake




At 5 1l 30 4% i AR

Disc Brake

J¥ %7 Ser.No. | f£ 5 Part No.& standard code | % B & S A% Name & Specifications ¥ Quantity | & VE Remarks
1 280.43.102-1 il 5h 28 & Brake cap 2
2 280.43.112-1 i) Brake cap gasket 2
3 280.43.012-1 M BN BB Brake driven disk 4
4 280.43.113-1 F £ Brake pressure plate 4
5 GB308-89 WK 7/8" Steel ball 7/8" 6
6 280.43.114 EIEDLE S Return spring 6
7 280.43.101-1 5 8§ e 44 Brake housing 2
8 280.43.122-1 4R Brake gasket 2
9 HG4-692-67 ME SG32x52x12 Oil seal SG 32x52x12 2
10 GB91-86 1 2.5%20 Split pin 2.5%20 6
11 GB97.2-85 #PE 10 Plain washer 10 6
12 280.43.117-1 i TR Adjustting rod 2
13 GB882-86 i1 B10x40 Clevis pin with head B10x40 2
14 280.43.116-1 )1 Draw plate 4
15 GB882-86 i B10x26 Clevis pin with head B10x26 4
16 GB93-87 #HE 10 Spring lock washer 10 4
17 GB5783-86 B2 F M10x30 Hex. head bolt M10x30 4
18 GB5783-86 B2 M8x16 Hex. head bolt M8x16 4
19 GB93-87 #18 8 Spring lock washer 8 4

_69_




7

(€,

X

88 910 11121314 15 16 17 18 1

% zh B Y ML S Bk Brake Control Mechanism

W 20 21 (3) 22 23 24 25

\ S0
A b)),
\/
L5 L6

-70



#1528 B Brake Control Mechanism

J¥ %5 Ser. No. [f{ % Part No.& standard code 0 B A Name & Specifications ¥ Quantity | #&7F Remarks
25 280.43.103 E 17 Paper gasket 1
26 GB899-88 $REE GM12x130 Double end Stud GM12x130 4
27 GB5783-86 BEAE M12x25 Hex. head bolt M12x25 4
28 GB93-87 g 12 Spring lock washer 12 4
29 280.43.120 H Link plate 2
30 280.43.111 CANCIR VA 5 Outter return spring 2
31 280.43.108-1 IR Left rocker arm ]
32 280.43.104 Jr R S e Left rocker arm pedestal 1
33 280.43.118 FHE Seal cartriage 2
34 GB882-86 %l B10x70 Clevis pin with head B10x70 2
35 280.43.109-1 LB Right rocker arm 1
36 GB882-86 fi%h B10x40 Clevis pin with head B10x40 2
37 250D.43.107 HREY Rod clevis 2
38 254G2.43.014 Fish 4l 4F  Rignt brake thread 1
39 280.43.105 A 7 H Self-aligning block 2
40 GB 6170-86 BgEE M12 Hex. nut M12 4
4] 254G2.43.101 il 5 2% Hhy Brake pedal shaft ]
42 254G2.43.107 Jr B Left pedal sleeve 1
43 254G2.43.106 EB Interlock piece 1
44 GB879-86  8X26 Slotted spring pin 8 x 26 1
45 254G2.43.015 Je AL Left brake thread 1
46 ZD150%8 nfFAJFRCEBILA Binder 8

-71-



HZ S EEH S  Brake Control Mechanism

7% Ser. No. |48 % Part No.& standard code 2 F05 S Name & Specifications ¥ Quantity |#%7F Remarks
1 254G2.43.001 Bl P SRR O Brake thread braket weldment 1
2 254G2.43.102 A Sk Brake bar clevis 2
3 GB91-86 5 3.2x20 Split pin 3.2x20 6
4 GB882-86 5l B10x30 Clevis pin with head B10x30 2
5 254G2.43.107 A ESIE Right pedal sleeve 1
6 254G2.43.013 A1 Eh B AT 18 8 Rignt brake pedal 1
7 GB894.1-86 49/ 28 Circlip for shaft 28 1
8 GB1153.89 MAr45 M10x1 Angle grease nipple 45 M10x1 2
9 254G2.43.108 PRA & Limitted sleeve 1
10 GB879-86 8 x 40 Slotted spring pin 8 x 40 I
11 254G2.43.012 JeEhBEFT 8 {3 Left brake pedal I
12 GB97.1-85 [ 8 Plain washer 8 2
13 GB93-87 #H1E 8 Spring lock washer 8 6
14 GB29.1-88 BE > M8x45 Hex. head bolt 8x45 2
15 GB5783-86 B M10x30 Hex. head bolt M10x30 8
16 GB93-87 #IE 10 Spring lock washer 10 9
17 GB97.1-85 H1E 10 Plain washer 10 4
18 254G2.43.105 £ Press-in sleeve ]
19 300.21B.129 BT e Clutch handle sleeve 1
20 254G2.43.104 5 T Parking handle ]
21 200.43.126 1% Torsion coil spring 1
22 GB5783-86 BRFE M10%25 Hex. head bolt M10x25 5
23 GB93-87 #HPE 10 Spring lock washer 10 9
24 280.43.110 A RN e Right rocker arm pedestal ]

A72_



@ﬁﬂé\ﬁﬁ Seat

-73-



Eﬁ :E'\ ﬁi Seat
I %5 Ser. No.| /8% Part No.& standard code | 4 %k J2 % Name & Specifications # G Quantity] %71 Remarks
I 300.44B.012A LA Safety belt I
2 254-2.001A J4s Ky Seat 1
3 GB5783-86 b2 M10x25 Hex. head bolt M10x25 6
4 GB97.1-85 H P 10 Plain washer 10 8
5 GB93-87 #HE 10 Spring lock washer 10 8
6 GB6170-86 B2 B} M10 Hex. nut M10 4
7 GB5783-86 B2 F M10x20 Hex. head bolt M10x20 2
8 304G2.44.011 Jo Ry <7 AR 4 Seat bracket weldment ]
9 GB97.1-85 #HJE 8 Plain washer 8 2
10 GB93-87 #HJE 8 Spring lock washer 8 2
11 GB5783-86 §2 e M8x20 Hex. head bolt M8x20 2

-



BWEFHMI S Sunshade

-75-



32 P A s

Sunshade

J¥ 5 Ser. No. | {45 Part No. & Standard Cord 4R S % Name & Specifications (& Quantity #i+ Remarks
I 300.45.011 8 B A 2 1 A1 Sunshade 1
2 300.45.102 R Connecting board 2
3 GB6170-86 JREEM 12 Hex. nut M12 8
4 GB93-87 HpE 12 Spring lock washer 12 8
5 GB97.1-85 H P 12-140HV Plain washer 12-140HV 16
6 GB5782-86 BEFEM12%65 Hex. head bolt M12x65 4
7 GB5782-86 PRFEM12x35 Hex. head bolt M12x35 4

-76-



Hr & X% A%HE Kk Folding Safety Frame




B L4 5, Folding Safety Frame

¥ £ Ser.No. | £ % Part No.& Standand Cord YR B Name & Specifications ¥ & Quantity
1 254G2.46.011 AR TR G AT Left support frame 1
2 GB97.1-85 #JE 24 Plain washer 24 4
3 254G2.46.015 P RE SN Lock pin 2
4 280.46D.012 ZAR FHEREF Upper frame weldment 1
) GB6170-86 PR EEM24 Hex.nut M24 2
6 GB93-87 24 Spring lock washer 24 2
7 GB5782-86 HEFEM24x100 Bolt M24x100 2
8 254G2.46.012 R AR A1 Right support frame 1
9 GB97.1-85 g 16 Spring lock washer 16 8
10 GB6170-86 2 EEM 16 Hex.nut M16 8
11 GB93-85 g6 Spring lock washer 16 8
12 GB5782-86 BEFEM16x175 Bolt M16x175 8




PLE N K E X K Hood and Panel




LA K " S Hood and Panel

J#5 Ser.No.| /£5 Part No. & standard code 220 K RS Name & Specifications ¥ & Quantity| #%JF Remarks

] GB6170-86 P2 L MS Hex. nut M5 2

2 300.47.113 PR 2 R b Name plate carrier 1

3 300.47.106A-1 2 Kb R Name plate 1 gL kR
4 350.47A.104 e Name plate cushion sleeve 2 English Name plate
5 GB93-87 HPg s Spring lock washer 5 4

6 250D.47.112-1 BLE A gy 4 Right, front bracket, hood 1

7 250D.47.103-1 L A fy 48 Left, front bracket, hood 1

8 GB97.1-85 # 8 10-140HV Plain washer 10 4

9 GB93-87 #E 10 Spring lock washer 10 4

10 GB5783-86 BRF M10x25 Hex. head bolt M10x25 4

11 GB6170-86 PR EE M8 Hex. nut M8 10

12 GB93-87 i 8 Spring lock washer 8 10

13 GB97.1-85 #H[E 8-140HV Plain washer 8-140HV 10

14 GB5783-86 125 M8x25 Hex. head bolt M8x25 8

15 254G2.47.013 Je AR A Left side shield I

16 GB91-86 14 3.2x30 Split pin 3.2x30 2

17 YQ8/18 250 610 100 I i Air spring 2

18 254G2.47.101 B &R AR Hood fixing plate 2

19 254G2.47.107 ) AR 3% 4 AL Side fender fixing plate 2
20 254G2.47.104 JE J A Left-rear side shield 1

21 GB6170-86 L} M6 Hex. nut M6 6
22 GB818-85 12£TM6x20 Philips pan head screw Mé6x20 18
23 GB93-87 g 6 Spring lock washer 6 18
24 GB97.1-85 #E 6-140HV Plain washer 6-140HV 18
25 254G2.47.106 Bl S Rear shield 1
26 254G2.47.012 B2 35RO Installation plate, electric appratug 1

=80~



PlLE Y F£ = S Hood and Panel

gk
J¥%5 Ser.No.| 1t % Part No. & standard code K I A Name & Specifications ¥E Quantity| #iE Remarks
2] GB818-85 PRE] M5x12 Philips pan head screw M5x12 4
28 GB97.1-85 H[# 5-140HV Plain washer 5 4
29 254G2.47.102 T Gear shift gate 1
30 250D.47.113A 1 i P Rubber ring 1
31 254G2.47.105 A JE AR Right-rear side shield 1
32 254G2.47.014 pak|ll e e Right side fender 1
33 254G2.47.011 PLESH Engine hood ]

_81_



B A A 5 R R Electrical System
9 15 20 38 31 31

AT

)
0
| |
B B e e Seeaaba
\ ' E
| \
| . |
v N
| |((F—== S :
| = \/ -é
N
| N

Y

)
ZZZIZZL /ZZI2
|

X1 —rl-\\_____
\="/

\Tﬁ .

‘ O
H o
- @ ==
! 2 I=
| W=
o ————
=
l
Y/
—

NSNS
“ 1/////////////////7



HLAUR G e B

Electrical System

%  Ser.No.| f£% Part No. & Standand Cord YRR B WA Name & Specifications 3 Quantity #%1F Remarks
] 250D.48.016 AT Head lamp 2
2 DL-124D i I\ Horn 1
3 250D.48.017 RS Front turn signal lamp 2
4 254G2.48.011 A2k A Front wiring harness 1
) 6-QW-80 R dEdr & Hith Battery 1
6 254G2.48.015 & Ha vt e A 2 Battery cable 1
7 XXWG92701 K A I 3% Water temperature sensor 1
8 JF11 REPL Generator 1
9 ZD300X8 A B FLAF  Cincture 2
10 250D.48.101 gL LI E Cable splice jacket 1
11 QD E AL Starting motor 1
12 XXGG90501 R AT IR 2% Rotation speed senser 1
13 XXYGB92201 T A 2% Oil pressure sensor 1
14 10-12-55 HH L FE pre-heating plug |
15 254G2.48.012 LR Main wiring harness 1
16 254G2.48.024 IR Combination meter 1
17 AX102 RG24 & Fuse box 1
18 300.48B.103 {RBe 22 {334 The setting of fuse-box |
19 FT111 T Voltage regulator 1
20 ZD150X8 AT 4L Cincture 10
21 200.48B.108 5 Wire clip 3
22 JK938A A S Head lamp switch 1
23 JK938A S RDET IR Parking flasher 1
24 JK938A il W\ T Horn button 1

—-83 -



ARG

Electrical System

g5t A
J¥%  Ser.No.| f{% Part No.& Standand Cord KBRS Name & Specifications Kt Quantity %7k Remarks
25 JK938A J B kT ok Turning indicator switch ]
26 JK938A 1 m T R Turning indicator switch |
27 JK938A J& AT IF 56 Tail lamp switch I
28 SG152 CURRNp Flasher 1
29 300.48B.107 FEh F bR Starting switch scutcheon ]
30 JK406B i sk Bh I % Pre-heating starting switch 2
31 XXRG90601A v AL S Qil level sensor 1
32 254G2.48.013 AP Te B K Left-rear wiring harness 1
33 254G2.48.019 0524 & e kT Combination rear signal lamp 2
34 254G2.48.018 05378 Ji5 AT Tail lamp 2
35 JB1041 S Z AT K Security switch |
36 JK231B AT TT 6 Brakelight switch I
37 254G2.48.014 PSEERA ES AN Right-rear wiring harness 1
38 350.48C.010 I8 SO F5Y 27 Electrical choke I

_84_






T RS Toolbox

J¥ % Ser.No.| 8% Part No. & Standard Cord SR A Name & Specifications i Quantity | %/ Remarks
1 450.49.001 T H A Toolbox 1
2 GB97.1-85 #HE 10 Plain washer 10-140HV 2
3 GB93-87 HE 10 Spring lock washer 10 2
4 GB6170-86 gREE M10 Hex. nut M10 2
5 GB5783-86 BEFE M10x20 Hex. head bolt M10x20 2

-86_



(@)

ANNN

\ =2

Ny e e O

1

18—

PRIMFE BLE Fuel Tank

— 87




MM S  Fuel Tank

¥ 5 Ser.No. | {85 Part No.& standard code | % FK K A% Name & Specifications ¥ Quantity| #iF Remarks

1 254G2.50.117 T Rk Oil pipe connector I

2 JB/T8870-99 Wk 4 2A(13-20) Hoop 2A (13-20) 2

3 GB5783-86 $28 M10x35 Hex. head bolt M10x35 8

4 GB97.1-85 #HE 10 Plain washer 10 16

5 GB93-87 R 10 Spring lock washer 10 16

6 GB6170-86 $25E M10 Hex. nut M10 16

7 254G2.50.012 Rt (5] e B #8 SR Fuel return pipe 1

8 GB3451-83 #P 12 Copper Washer 12 4

9 GB3451-83 B8 M12x1.25 Hollow hex.head bolt M12x1.25 1

10 195.01300 o SUEEE Fuel tank cap I

11 254G2.50.011 MR AR O Fuel tank I

12 254G2.50.102 fii] 5 # Locating board 2

13 GB5783-86 BRE M10x25 Hex. head bolt M10x25 6

14 254G2.50.103 AR Adjusting shim SR
15 254G2.50.101 i F e R Ak Fuel tank hood 1

16 GB5786-86 #84 M12x1.25%16 Hex.head fine pitch bolt M12x1.25x1¢ |

17 200.48B.108 2Kk Wire clip 2

18 254G2.50.013 PR B B S Fuel delivery pipe 1

- 88—



/\ 7T 8 9 16 17 18 19 20 21

:




MRS E K Foot Rest and Mud Shields

J¥ % Ser.No. | % Part No.& standard code R % kg Name & Specifications 0 Quantity | #&7F Remarks
1 254G2.51.011 et b L R Left mud Shield |
2 JW-1 L Cup holder ]
3 GB6170-86 $# L M5 Hex. nut M5 4
4 GB93-87 P 5 Spring lock washer 5 4
5 GB97.1-85 P s Plain washer 5 4
6 GB819-85 $RE] M5x20 Philips pan head screw M5x20 4
7 GB97.1-85 P 12 Plain washer 12 16
8 GB93-87 g 12 Spring lock washer 12 16
9 GB5783-86 B2 FE M12x40 Hex. head bolt M12x40 16
10 GB5783-86 e M6x16 Hex. head bolt M6x 16 11
11 GB93-87 #HJE 6 Spring lock washer 6 26
12 GB97.1-85 & 6 Plain washer 6 26
13 254G2.51.020 ML E AR G F  Engine hood connecting board 2
14 254G2.51.014 AR SR FG E MR 5 Gear-box cover plate I
15 254G2.51.141 I 1 Fuel tank cap I
16 300.47.212-1 Fr R4l Handle 2
17 200.47.203 b Lining plate 2
18 GB97.1-85 #E 10 Plain washer 10 13
19 GB93-87 118 10 Spring lock washer 10 13
20 GB6170-86 #EEM10 Hex.nut M10 9
21 254G2.51.018 PSEED ot TRl Right mud shield I
22 254G2.51.103 A7 4% 8z b i Rubber pad . right foot rest 1
23 GB5783-86 2R M8x16 Hex. head bolt M8x16 17
24 GB6170-86 4% L M8 Hex. nut M8 6

-()0_



RBP4 et S B¢  Foot Rest And Mud Shields

J¥5 Ser.No.| {45 Part No.& standard code | ZFR &  Name & Specifications ¥& Quantity| #&V¥ Remarks
25 GB97.1-85 Hupg 8 Plain washer 8 17
26 GB93-87 #H 8 Spring lock washer 8 17
27 254G2.51.016 BB Right braket 1
28 254G2.51.017  HEUR S 4% Right foot rest 1
29 [254G2.51.013 HRE A Foot ladder ;)
30 254G2.51.019 PR SR Cover 1
31 GB818-85 $RET M6x20 Cross recessed pan head screw M6x20 15
32 GB5783-86 §E 4 M10x35 Hex. head bolt M10%35 5
33 GB5783-86 PR M16x35 Hex. head bolt M16x35 10
34 GB93-87 #ME 16 Spring lock washer 16 10
35 GB97.1-85 HHE 16 Plain washer 16 10
36 254G2.51.107 AR 4e Right-front braket 1
37 254G2. 51. 015 FESTRRE K Left braket I
38 GB5783-86 BF 2 M10x20 Hex. head bolt M10x20 4
39 254G2.51.106 JERTZ48 Left-front braket ]
40 254G2.51.012 e L BUR S4 Left foot rest 1
41 254G2.51.101 JERR JBE AR Rubber pad , left foot rest 1

-91-



33

32 31

25 24

-92-




WM i 28 5

Hydraulic Oil Distributor

55 Ser. No. | 185 Part No. & Standard Cord 2, T e A% Name & specifications & Quantity #i¥ Remarks
1 GB5783-86 B M6>20 Hex. head bolt M6x20 4
2 GB97.1-85 # P 6-140HV Plain washer 6-140HV 8
3 200.55.131 i 7t End cover 1
4 200.55.132 Ui g KR Paper gasket |
5 GB3289.31-82 4b 5 B HER1/4 Square head pipe plug R1/4 1
6 300.55.133-A RS TR Distributor body 1
7 GB93-87 2pE8 Spring lock washer 8 3
8 GB70-85 #24T M8x25 Hex.socked cap screw 2
9 GB5781-86 $2 4 M8x75 Hex. head bolt M8x75 1
10 GB880-86 i 6x30 Pin 6x30 ]
3 GB91-86 8 1.6x10 Split pin 1.6x10 2
12 200.55.128 h ¥ Fork ]
13 GB3452.1-82 O HEl 15%2.65 O-ring seal 15x2.65 1
14 254G2.55.015 FWIECH Handle assy 1
15 200.55.149 R Handle 1
16 200.55.130 SENTERET Positioning bolt ]
17 GB3451-83 14 Copper washer 14 |
18 200.55.135 SE AT R Positioning spring |
19 GB5783-86 %242 M6x60 Hex. head bolt M6x60 1
20 GB308-86 MEK 9. 5 Steel ball 9.5 1
21 200.55.123 R Fork box 1
22 200.55.125 B R Paper gasket 1
23 200.55.127 P R Sliding valve 1
24 GB879-86 i 6x22 Slotted spring pin 6x22 |
25 GB3452.1-82 O 18 15%2. 65 O-ring seal 15x2.65 ]

-03-



WESRRER  Hydraulic Oil Distributor

J¥5 SerNo. | {5 Part No. & Standard Cord A& Name & specifications & Quantity #%7E Remarks
26 GB3452.1-82 OJER#10.6x2.65 O-ring seal 10.6x2.65 1
27 300.55.145 Hih Pad 1
28 GB308-84 HEK 9 Steel ball dia.9 1
29 200.55.137 R Ball seat 1
30 200.55.136 =Y Sleeve 1
31 200.55.135 T REE Safty valve Spring 1
32 200.55.134 WA Adjusting shims 2~5
33 200.55.133 [ 4 Plug 1

G



AL EBR  Swing Drawbar

—-95-



XA 5| 5B Swing Drawbar

J¥ 5 Ser.No. | %% Part No. & Standard Cord 2R B Name & Specifications ¥ Quantity #iEf Remarks
I 280.53A.012-1 EAT XSRS Swing drawbar I
2 GB93-87 i 16 Spring lock washer 16 6
3 GB5783-86 $EH M16x40 Hex. head bolt M16x40 4
4 300.53.102 #=45| RE R-pin 2
5 GB882-86 Hi%h B16x75 Spindle B16x75 2
6 300.53A.103 A5 B Drawbar plate 1
7 GB6170-86 BEEE M6 Hex. nut M16 2
8 GB5782-86 B M16%65 Hex. head bolt M16x65 2
9 300.53.011 B O 1 Spindle 1
10 200.56.023 Bl A Lock pin 1
11 300.53.104-1 75| F Drawbar clamping plate 1




P TH8% B (Hydraulic Power Lift)

13 17 16 16 18,19 20 21 16 17 2 23,2422
Nm/,
0
%

R

—-97-



RABZ/ER Hydraulic Power Lift
¥ ' Ser. No.| 185 Part No. & Standard Cord X FE B WA Name & Specifications #(& Quantity| %7E Remarks
1 GB5783-86 BEF M10x25 Hex. head bolt M10x25 2
2 GB93-87 #HJE 10 Spring washer 10 6
3 200.55.105 EDAR - §is Lift arm pin 2
4 GB93-87 P 16 Spring lock washer 16 2
5 GB6170-86 PR EEM16 Hex. nut M16 2
6 GB93-87 P 14 Spring lock washer 14 4
7 GB5782-86 BRFE M14x45 Hex. head bolt M14x45 4
8 200.55.114-1 ML 35 Oil cylinder cover 1
9 200.55.118-1 B Hydraulic lock valve 1
10 GB3452.1-82 O EFH R 6.3x1.8 O-ring seal 6.3x1.8 2
11 JB1002-77 HpE 22 Washer 22 1
12 200.55.112-1 )T 45 BF Valve stem nut 1
13 GB879-86 5 5x24 Pin 5x24 1
14 300.55.020 FrR Hand wheel assy 1
15 GB3452.1-82 O % P8 10.6x1.8 O-ring seal 10.6x1.8 2
16 GB3541-83 I 14 Washer 14 4
17 JB1000-77 BRIE M14x1.5 Plug M14x1.5 2
18 200.55.124 PR M14x1.5 Hex. head bolt M14x1.5 I
19 200.55.165 ML Clamping plate 1
20 GB5782-86 BEEE M12x50 Hex. head bolt M12x50 I
21 200.55.022 0L AR Out-let pipe 1
22 GB91-86 5 2x16 Split pin 2x16 2
23 GB97.1-85 ¥ 8-140HV Plain washer 8-140HV 1
24 200.55.013 BX NG O 1 Linkage rod |
25 200.55.119-1 EE I Limit block 2
26 GB6170-86 4B L M8 Hex. nut M8 3

~98=



BB EK  Hydraulic Power Lift

J¥ % Ser. No.| £ Part No. & Standard Cord 0K R 0 b Name & Specifications ¥ & Quantity| %7+ Remarks
27 GB5783-86 B M8x25 Hex. head bolt M8x25 2
28 200.55.106 ShRTHE Lift arm 2
29 200.55.120 HX 3h Linkage pin 1
30 200.55.107 He AR Clamping plate 2
31 GB3452.1-82 O % 1t/ 87.5%x3.55  O-ring seal 87.5%3.55 |
32 200.55.115-1 P L Oil cylinder 1
33 GB93-87 #HpE 12 Spring washer 12 1
34 200.55.111-2 iR ¥ s Vent bolt 1
35 200.55.101-2 DA 2R N Lift case 1
36 200.55.102 baE Spacer sleeve )
37 200.55.103-1 HE Bush 2
38 GB3542.1-82 Ot % ¥t 8 38.7x5.3 O-ring seal 38.7x5.3 2
39 200.55.104 14 ] Retainer ring 2
40 200.55.122 = Retainer plate 1
41 GB91-86 i 3.2x20 Split pin 3.2x20 1
42 GB97.1-85 /8 10-140HV Plain washer 10-140HV 1
43 GB5783-86 B M8x25 Hex. head bolt M8x25 I
44 200.55.014 WO Driven plate I
45 200.55.016 tesh B Drive plate weldment 1
46 200.55.121 1% Torsion spring 1
47 GB5783-86 BRFE M10%30 Hex. head bolt M10x30 4
48 280.55.017 FEREBUR O Hitching plate |
49 200.55.108-1 W5 THE Inner lift arm 1
50 GB879-86 i 6x50 Slotted spring pin 6x50 1
51 200.55.109 i JE THAT Piston push rod I




?&ﬂ*:ﬁﬂi Hydraulic Power Lift

¥ 5 Ser.No.| 145 Part No. & Standard Cord 2R BN Name & Specifications & Quantity| %J¥ Remarks
52 200.55.117-1 YXH & £ B D75 Y X-seal D75 1
53 200.55.116-1 p Piston 1
54 GB3452.1-82 O % 1 /8169x3.55 O-ring seal 69%3.55 1
55 200.55.110 =T+ Lift shaft 1

-100-



BHEBE M Suspension Mechanism

=101~



&3 B S A Suspension Mechanism

J¥%5 SerNo. | {85 Part No. & Standard Cord 50K B A Name & Specifications & Quantity | #if Remarks

1 200.56.016 R R S R Coupling pin of upper link 2

2 300.56.020-1 LR ERTAT S Upper link rear adjusting rod 1

3 GB6170-86 INFHIREE M24 Hex . nut M24 1

4 300.56.019 BRER S Turn buckle of upper link 1

5 300.56.029-1/029A F AT RO HEIR &4 Left-front check chain 1

6 300.56.018-1 ERAFRIATAT SR Upper link front adjusting rod 1 029A used for load
7 GB882 -86 H16x80 Clevis pin with head B16x80 2

8 300.56.113 RAA+FHEk Cross joint of lift rod 2

9 200.56.011 A SN Kock pin 2

10 GB97.1-85 -8 16-140HV Plain washer 16-140HV 2

11 GB91-86 JF 8 3.2x26 Split pin 3.2x26 2

12 300.56.022-1 "I EMERSGH  Lift rod upper clevis 2

13 360.56.034 RITRER S Lift rod screw pipe 2

14 200.56.103 AT R Lower link shaft 1

15 300.56.026-1/026A A AT PRI R &4 Right-front check chain 1 026A used for load
16 300.56.032-1 A PRAT 2 S5 Front check chain 2

17 GB97.1-85 V458 12-140HV Plain washer 12-140HV 2

18 GB91-86 IF 118 Split pin 4x20 2

19 300.56.155-1 ATHE Adjusting sleeve 2

20 GB1152-89 WA M10x1 Grease nipple M10x]1 4
21 GB6170 -86 NAEREE M16 Hex.nut M16 4
22 300.56.027-2 Ja PRATBERR A 1 Rear check chain 2
23 GB5782-86 NFLEBHE M16x65  Hex. head bolt M16x65 2
24 300.56.157 [R5 Round plate 2
25 300.56.030 MHAEGH Lower link weldment 2
26 300.56.102 HH Spring I

=102~



EHEE SN Suspension Mechanism

gr%:
¥ Ser.No. | %5 Part No. & Standard Cord 215 P ks Name & Specifications Quantity | #if Remarks
27 GB93-87 B 16 Spring lock washer 16 2
28 GB882-86 Hiflh 16x55 Clevis pin with head B16x45 2
29 300.56.024-1 BT F M EHESH Lower clevis of lift rod 2
30 200.56.101-1 R R-pin 2
31 GB882-86 ¥l B12x45 Clevis pin with head B12x45 2
32 GB6173-86 PERE M20%2 Hex.nut M20x2 2

~103-



IR JEMAS . T R K

Oil Pump Filter, Pipe and Fittings

-104-



MR BEW A% X B Oil Pump, Filter, Pipe and Fittings

J¥ 5 Ser.No.| f{% Part No. & ‘Standard Cord 4 % G Name & Specifications ¥ Quantity] #&iF Remarks
1 GB5783-86 PR M8x25 Hex. head bolt M8x25 2
2 GB3541-83 BHAEEM22x1.5 Hollow bolt M22x1.5 2
3 GB93-87 P 8 Spring lock washer 8 6
4 GB5783-86 BREAE M10x20 Hex. head bolt M10x20 2
5 GB93-87 #pE 10 Spring lock washer 10 6
6 254G2.58.102 TEIE 2% S 48 Filter bracket 1
7 GB3541-83 g 22 Copper washer 22 4
8 YX0811T-0000 B 7 8 T 28 S K Hydraulic pressur filter 1
9 254G2.58.011-1 TR A S ST Inlet pipe assy of gear pump 1
10 CBN-E314L Lg% Gear pump ( Left-handed) 1
11 254G2.58.019-1 JEVE SR RS () Filter inlet pipe assy (2) I
12 GB3452.1-92 O 18x2.65 O-ring seal 18x2.65 I
13 GB3541-83 P 18 Copper washer 18 2
14 GB5783-86 BRAE M8x45 Hex. head bolt M8x45 2
15 GB5782-86 BEFE M10x115 Hex. head bolt M10x115 2
16 254G2.58.101 74> R B ) Safty valve connector |
17 254G2.58.109 i) fA Safty valve body 1
18 GB3452.1-92 O%!FE 10.62.65 O-ring seal 10.6x2.65 1
19 200.55.138 R Pad |
20 GB308-84 HEK 9 Steel ball dia.9 1
21 200.55.137 BK A Ball seat 1
22 200.55.135 24 TR o Safty valve Spring |
23 200.55.136 £E Sleeve |
24 GB3452.1-92 O 16x2.65 O-ring seal 10.6x2.65 |

~-105-



MWE BB mE B oil Pump, Filter, Pipe and Fittings

LS .3
J¥% Ser.No.| 45 Part No. & Standard Cord A0 T Sk Name & Specifications ¥t Quantity] &iE Remarks
25 200.55.134 Ry Adjusting shims 2~5
26 254G2.58.110 4 IR R 2 Safty valve plug 1
27 GB3541-83 g 14 Copper washer 14 4
28 GB3451-83 BARIER M14x1.5 Hollow bolt M14x1.5 1
29 200.58A.012 B IEH A Hose clip 2
30 304.58A.101 R Paper gasket 1
31 GB5782-86 BEFE M8x65 Hex. head bolt M8x65 2
32 200.55.124 TILMRFEM14x1.5 Hollow bolt M14x1.5 1
33 254G2.58.020 o Boas ik o RS 1 Distributor inlet pipe assy 1
34 254G2.58.017 i MM RS (—)  Filter inlet pipe assy (one) 1
35 300.58.121 Je Je i pE Nylon washer 1
36 300.58.120-1 5E 3k Fixed joint 1
37 HG4-761-74 AR 16x27%270 Hose 16x27x270 1
38 10Q/JBMH4-1991 Rz Sk Quick connector I
39 300.58.017-1 EERRE B Hose assy 1

=106~



[V WP

Frant Balance weight

=107~



AUACE & A% Front Balance Weight

I¥ %5 Ser.No.| f{% Part No. & Standard Cord 2R 2 A Name & Specifications & Quantity] #&iF Remarks
1 GB6170-86 PR EEM 12 Hex. nut M12 2
2 GB93-87 12 Spring lock washer 12 2
3 GB97.1-85 12 piain washer 12 2
4 250.73.101-1 A Balance weight block 4
5 250.73.104 P34 Yia Double end stud, clamping type 1

-108-



A B A CTILER) Front Wheel (Industrial tyre)

-109-



AiFe SV CTMVESE)  Front Wheel (Industrial Tyre)

J¥ % Ser.No  |f{ % Part No.&Standard Cord |4 ¥k Sz k% Name &specifications ¥ & Quantity | %7 Remarks
1 254G2.32.011 MR (12X7.0JA.A)  Front wheel rim 1x2
2 TR RIT#E (23%8.5-12) Industrial Tyre of front Wheel 1x2

-110-



BT Sk BhEe S Ek Front Drive Wheel

=11~



B E% S  Front Drive Wheel

F%5 Ser.No.| f{% Part No. & Standard Cord 205 B ks Name & Specifications | (& Quantity %71 Remarks
1 284.32.011 #WHIE L (16%4.50E)  Rim , Front drive wheel 1x2 fic6.0-164% /G  (For Tire 6.0-16)
2 GB2979-91 IKENE NG 6.0-16 Tube 6.0-16 12
3 GB2979-91 WhEe MG 6.0-16 Tire 6.0-16 1x2

=112~



Wshike s % Drive Wheel

=113=



IXF S Drive Wheel

J¥ 5 Ser. No.| f£%5 Part No. & Standard Cord 405 B A Name & Specifications ¥ Quantity
1 GB6170-86 WERE M16 Hex. nut M16 6x2
2 GB93-87 P 16 Spring lock washer 16 6x2
3 GB96-85 I8 16 Large plain washer 16 6x2
4 300.34.101-2 Ja fid & Rear wheel ballast 4x2
5 GB2979-91 WA IR 9.5-24 Tire 9.5-24 1x2
6 GB2979-91 WA 9.5-24 Tube 9.5-24 1x2
7 280.34.011 WEEHH W8x24  Wheel imW8x24 1x2
8 300.34.103-1 IR 7)) %8 R AR Wheel disc 1x2
9 200.34.115 g Rim bolt 6x2
10 GB97.1-85 HE 14 Plain washer 14 6%2
11 GB93-87 HJE 14 Spring lock washer 14 6x2
12 GB6176-86 BREE M14x1.5 Fine thread hex. nut M14x1.5 6x2
13 300.34.102-1 fic. J R Bolt for ballast 6x2
14 GB97.1-85 g 16 Plain washer 16 6x2

#iF Remarks

17 i (Optional while placing order)
H1/" 3% (Optional while placing order)
H1 /%W (Optional while placing order)
F P # W (Optional while placing order)

M #W (Optional while placing order)

JH P %M (Optional while placing order)
J /1% (Optional while placing order)

~114-



e e CLMEAGR) Rear Wheel (Industrial tyre)

=115~

(2)

()



ERe gk C1akBS)  Rear Wheel (Industrial Tyrgj.

¥ Ser. No  |{L*) Part No & Standard Cord B 7% % Name & specifications : # & Quantity .
I GB6170-86 #2116 Hex.nut M16 6x2
2 (iB93-87 16 Spring lock washer 16 6x2
3 (1B96-85 ’ #E6 Large plain washer 16 3x2
4 254(:2.34.102 Ac TR R Balt for ballast 3x2
5 254G2.34.101 Jii e Real wheel ballast 2x2.
6 254G2.34.011 IR (17.5x10.5) Wheel rim 1%2
7 TG #8(14x17.5NHS)  Industrial tyre for rear wheel 1x2
8 GB97.1-85 16 plain washer 16 3x2

=116=



